



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17452

No. T5/922/2021-22/RNK-TVPM

Date: 23.12.2023

Ref:- Your request letter

Testing of: Red brick supplied for water absorption.

Amount:59/-

Invoice No. 4521

Invoice Date: 20.12.2023

To Mr.Abhilash K V
TC 50/996,Thaliyal,
Karaman, Trivandrum.

TEST RESULTS

Identification of the Brick	Dry Weight	Wer weight	Water absorption
1	2.70 kg	2.92 kg	8.13 (%)

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17453

Date: 23.12.2023

Ref:- Your request letter

Testing of: Red brick supplied for testing compressive strength.

Amount:89/-

Invoice No. 4521

Invoice Date: 20.12.2023

To Mr.Abhilash K V
TC 50/996,Thaliyal,
Karaman, Trivandrum.

TEST RESULTS

Identification of the Brick	Size of the Brick	Maximum load taken (KN)	Compressive strength (N/mm ²)
2	215mm X 95mm X 75mm	240 KN	11.75N/mm ²

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17454

No. T5/922/2021-22/RNK-TVPM

Date: 23.12.2023

Ref:- Your request letter

Testing of: Mud block supplied for testing compressive strength.

Amount:472/-

Invoice No. 4521

Invoice Date: 20.12.2023

To Mr.Abhilash K V
TC 50/996,Thaliyal,
Karaman, Trivandrum.

TEST RESULTS

Identification of the Block	Size of the Block	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	300mm X 200mm X 200mm	330 KN	5.50N/mm ²

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17455

No. T5/922/2021-22/RNK-TVPM

Date: 23.12.2023

Ref:- Your request letter

Testing of: Mud block supplied for testing water absorption.

Amount:472/-	Invoice No. 4521	Invoice Date: 20.12.2023
--------------	------------------	--------------------------

To Mr.Abhilash K V
TC 50/996,Thaliyal,
Karaman, Trivandrum.

TEST RESULTS			
Identification of the Block	Dry Weight	Wer weight	Water absorption (%)
2	24.54 kg	25.53 kg	4.03

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17456

No. T5/922/2021-22/RNK-TVPM

Date:23.12.2023

Ref:- Your request letter No. QA/SFS/008/126 dtd.23.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: SFS
ANBER Blue Block
14th floor column.

Amount:1416/-	Invoice No. 4535	Invoice Date: 23.12.2023
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structure (P)Ltd.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₀	24.11.2023	840	37.33
2	M ₃₀	24.11.2023	830	36.89
3	M ₃₀	24.11.2023	780	34.67

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17457

No. T5/922/2021-22/RNK-TVPM

Date:23.12.2023

Ref:- Your request letter No. QA/SFS/008/127 dtd.23.12.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: SFS
ANBER Green Block
12th floor column.

Amount:1416/-

Invoice No. 4535

Invoice Date: 23.12.2023

To M/s Skyline Foundation & Structure (P)Ltd.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
1	M ₃₅	24.11.2023	1080	48.00
2	M ₃₅	24.11.2023	900	40.00
3	M ₃₅	24.11.2023	950	42.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17458

Date: 23.12.2023

Ref:- Your request letter no.153/AE/LSGD/PKL/2023.

Testing of: Cement sample supplied for testing soundness.

Project: Construction of New School Building to GHSS Pallikal - Cement - Chettinad 53 grade.

Amount:354/-

Invoice No. 4372

Invoice Date: 23.11.2023

To The Assistant Engineer
LSGD, Section (LID & EW),
Pallickal Gramapanchayath.

TEST RESULTS

Soundness - 1mm(<10mm)sound

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer